R0015298 Bench Assemble V notch Clamps

Assembly instructions for Clamp components

@ Difficulty Medium ® Duration 2hour(s)

Contents

Introduction

Step 1 - Unless otherwise stated

Step 2 - Check length of D0015245

Step 3 - Assemble V notch top clamp mount assembly assembly
Step 4 - Assemble and fit v notch top clamp cylinder
Step 5 - Assemble V notch side clamp

Step 6 - Assemble outfeed clamp top cylinder

Step 7 - Assemble top clamp roller

Step 8 - Assemble top clamp roller

Step 9 - Assemble frame

Step 10 - Assemble outfeed side clamp

Step 11 - Assemble rollers

Step 12 - Attach to cylinder

Step 13 - Attach cylinder to mount

Comments

Introduction

Tools Required

Standard Hex key set
Standard Spanner set
External circlip pliers

Parts Required

B0000415 Ball Bearing 20 I/D 32 O/D 7 Long + shields (INA) x 8
B0001176 Washer : bearing shimx 9

D0001313 Datum Roller (Radial Bearing) x 2

D0010060 Roller Shaft @20x 37.5x 3

D0010061 Datum Roller @40x 20 x 3

D0010065 Shaft 16mm: 115mm Autoflow Infeed Roller x 2
D0010066 Infeed Roller Connector x 1

D0010545 Infeed Roller Mount x 2

D0010546 Infeed Roller Attachment x 1

D0015211 Outfeed Clamp Upright x 2

D0015212 Top Clamp Mounting Plate x 1

D0015213 Side Clamp Mounting Block x 1

D0015221 Outfeed Roller Bed Mounting Plate x 1
D0015241 Outfeed Side Clamp Mounting Block x 1

Page 1/ 14



D0015242 Outfeed Front Fence x 1

D0015243 Outfeed Top Clamp Plate x 1
D0015244 Outfeed Top Clamp Mounting Plate x 1
D0015245 Outfeed Top Clamp Leg x 2

D0015246 Centre Side Clamp Roller Block x 1
M00001004 Endcap 40 x 40 black x 2

M0001006 Threaded insert M14-M8 30 long x 4
M0001017 Endcap 80x40 Black x 2

PO000010 6mm elbow x 4

P0001045 Guide cylinder 25 x 150 x 2

P0001132 Cylinder 32x 175 guided x 2
P0O001198 Fitting: Speed controller 1/8" x 6mm Elbow x 4

Step 1 - Unless otherwise stated

Use locktite 243 on all fasteners
Use loctite 572 on all threaded pneumatic connection
Pen mark all fasteners to show finalised

LOCTITE.

Sl 513900

Step 2 - Check length of DO015245

Ecr raised 02/08/23 to adjust length of D0015245 Outfeed Top Clamp Leg x 2

Check length of part is 365mm long, if not rework to correct length

- REMOVE ALL BURRS AND SHARP EDGES - -DO NOT SCALE - -IF IN DOUBT, ASK -
[No. | Qfy. | Description T Length |
[ | 1.11.040080.64LP 6E 1 385 |

o
QEELJ]
I : I = !
- 1 = 3 i
st“ga' ! . Outfeed Top Clamp Leg e
MACHINERY LTD . 1.11.040080.64LP 3mm MG tuoez017 1of1
e === Natural 0.94 kg === (9D0015245 2

Page 2/ 14


https://stuga.dokit.app/wiki/Fichier:R0015086_Assemble_Pneumatics_on_to_electrical_cabinet_loctite_243.png
https://stuga.dokit.app/wiki/Fichier:014-warning.png
https://stuga.dokit.app/wiki/Fichier:R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_090546.png

Step 3 - Assemble V notch top clamp mount assembly assembly

A ...~Take care with orientation of base and top legs. See picture for clarification

1 Fit 4 off threaded inserts to D0015245 Outfeed Top Clamp Leg x 2 Secure with Loctite 270 stud lock

2 Attach D0015221 Outfeed Roller Bed Mounting Plate x 1 using Appropriate 4 off M8 socket caps ( This bolt length can vary due to tapped
hole depth in part D0015245) only apply light pressure

3 Attach D0015244 Outfeed Top Clamp Mounting Plate in the position shown. Use M8 x 16 socket caps , Heavy M8 washers and D nuts to
fix. Only apply light tension, this part will set the correct pitch of the 2 top clamp legs

4 Apply final tension to top clamp legs (4 off M8)

5 Slide D0015244 to position shown and apply light pressure to fixings

6 Insert endcaps M0001017 Endcap 80x40 Black x 2

Page 3/ 14


https://stuga.dokit.app/wiki/Fichier:R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-09-19_084617.png
https://stuga.dokit.app/images/thumb/a/ae/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_092134.png/ia-9ccea209b332e2c52c6debeaf408c8e8-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_092134.png.png
https://stuga.dokit.app/images/thumb/0/0f/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_091333.png/ia-01c3bb1e11cfd41a93b3dea4784d9e38-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_091333.png.png

Page 4/ 14


https://stuga.dokit.app/images/thumb/9/97/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_091229.png/ia-0ab03828e1ca7319b0bb01a32e2b144d-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_091229.png.png
https://stuga.dokit.app/images/thumb/b/b9/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_092942.png/ia-b90e91458a218ca5231cf57d95f21659-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_092942.png.png

Step 4 - Assemble and fit v notch top clamp cylinder

1 Attach 2 off POO00010 Fitting: 6mm Elbow to P0O001132 Cylinder 32x 175 guided. Ensure indicated air ports are used

2 Attach D0015243 Outfeed Top Clamp Plate using 4 off M8 x 16 socket caps

3 Attach the frame using 4 off M8 x 25 socket caps and Heavy M8 washers

Page 5/ 14


https://stuga.dokit.app/images/thumb/e/e3/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-09-19_084826.png/ia-25ca4796b4b898864c3edd24c0750456-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-09-19_084826.png.png
https://stuga.dokit.app/images/thumb/1/1b/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-09-19_084755.png/ia-3f9b4f9d7adfbfb152fb346db85dd205-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-09-19_084755.png.png
https://stuga.dokit.app/images/thumb/f/f1/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-09-19_084722.png/ia-17d47dcdd1d08b39ffe711c1444f0fba-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-09-19_084722.png.png

Step 5 - Assemble V notch side clamp

1 Fit 2 off PO001198 Fitting: Speed controller 1/8" x 6mm Elbow to PO001045 Guide cylinder 25 x 150 using indicated ports
2 Attach Side clamp bar as shown using 4 off Mé x 25 socket caps

3 Attach cylinder to D0015241 Outfeed Side Clamp Mounting Block using 2 off M5 x 50 socket caps

..Check for Rework . Ecr raised to increase depth of M5 tapped holes indicated.Should be 20mm deep. Rework if not to sufficient
depth for listed fixings

- REMOVE ALL BURRS AND SHARP EDOES - - DO NOT SCALE - ~IFIN DOUBT, ASK -

34
105.
= 75}
t t
w |
il . &
e "@ =
A 9 &l
2 oo |
4x Hola @ 4 THRU A
/ C/EORE @ 15x 660 Doep ./ oo
2.x Mole Tap M5 x 10 Deep |
Escoe= e =
e | == T ]
o £ =
o . Outfeed Side Clamp =
Mounting Block o2
MG 12062017 1of1
S5 09D0015241 2

Page 6/ 14


https://stuga.dokit.app/images/thumb/8/84/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_093911.png/ia-fd9bd8b90262ae7dae842c268b12d11b-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_093911.png.png
https://stuga.dokit.app/images/thumb/6/6e/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_093903.png/ia-82d48ec62e12f696e433b7f68773afff-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_093903.png.png
https://stuga.dokit.app/images/thumb/1/1c/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_093856.png/ia-b31039106cff58b73e840e2f8e47b011-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_093856.png.png
https://stuga.dokit.app/images/thumb/0/0c/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_094507.png/ia-691d9d9e4419c80a6df4d74a69c25c8b-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_094507.png.png

Step 6 - Assemble outfeed clamp top cylinder

1 Attach 2 off PO0O00010 1/8" x 6mm Elbow to cylinder PO001132 Cylinder 32x 175 guided. Fit DO010546 Infeed Roller Attachment
orientated as shown . Use 4 off M8 x 20 socket caps to fix

al
1

Step 7 - Assemble top clamp roller

1 Attach DO010545 Infeed Roller Mount to DO010066 Infeed Roller Connector using 2 off M6 x 16 socket caps . Ensure indicated faces are
set flush

2 Insert 2 off DO010065 Shaft 16mm: 115mm Autoflow Infeed Roller and fit 2 off 20mm external circlip

3 Add 4 off BOO01176 Washer : bearing shim (2 per shaft ) as shown

4 Fit 4 off BOO00415 Ball Bearing 20 I/D 32 O/D 7 Long + shields (INA) into 2 off DO001313 Datum Roller (Radial Bearing) . Ensure bearing
fitis correct. If tight, inspect part and drawing, if loose check drawing and if in tolerance use solvent to degrease and bearing fit 570 to secure

into bore

5 Fit rollers to shafts as shown . Correct fit must be achieved onto shafts . Use bearing fit and solvent to degrease if fit is loose and inner
bearing rotates on shaft

Page 7/ 14


https://stuga.dokit.app/images/thumb/a/aa/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_095344.png/ia-fcb08b68d09a52b8522b2e9bc4886990-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_095344.png.png
https://stuga.dokit.app/images/thumb/5/55/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_095609.png/ia-a621f1c3acf8b5d2c9860e18ddf6a3e4-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_095609.png.png
https://stuga.dokit.app/wiki/Fichier:R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_095804.png
https://stuga.dokit.app/images/thumb/6/6e/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_101818.png/ia-1ef9ac7d93367db0803db9c25a5ac010-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_101818.png.png

Step 8 - Assemble top clamp roller

(Combined with step above as to much detail for one step . Limit to photos)

1 Add 1 off BOO01176 Washer : bearing shim to each shaft as shown
2 Fit D0010545 Infeed Roller Mount and secure with 2 off M6 x 16 socket caps. Ensure faces as previous stated are set flush
3 Fit 2 off 20mm external circlips

4 Attach to cylinder as shown using 4 off Mé x 16 socket caps

Page 8/ 14


https://stuga.dokit.app/images/thumb/9/98/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_101811.png/ia-7cc18c03e90064010efd904b696ad3e7-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_101811.png.png
https://stuga.dokit.app/images/thumb/5/58/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_102358.png/ia-7f076f7708b867f110800cc3030ba93b-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_102358.png.png
https://stuga.dokit.app/images/thumb/0/0b/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_102804.png/ia-feb5d6e5cb297d321ae5efe5896daf2b-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_102804.png.png

Page 9/ 14


https://stuga.dokit.app/images/thumb/f/f5/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_095908.png/ia-fbe74928e237b362ff02ad0ce5e0c52a-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_095908.png.png
https://stuga.dokit.app/images/thumb/e/e4/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_103640.png/ia-9441f1a56bf25d52526c75ebe5d6159b-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_103640.png.png
https://stuga.dokit.app/images/thumb/1/1f/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_103648.png/ia-3871c934e7a6c0e1d48837b49a1a6497-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_103648.png.png

Page 10/ 14


https://stuga.dokit.app/images/thumb/8/8f/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2024-01-11_085113.png/ia-88cb817bb56c73688bec1ece40f6497f-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2024-01-11_085113.png.png
https://stuga.dokit.app/images/thumb/9/9d/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_103916.png/ia-5ba1ac644fa914a13d336608f899a796-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_103916.png.png

Step 9 - Assemble frame

1 Assemble 2 off D0015211 Outfeed Clamp Upright onto D0015212 Top Clamp Mounting Plate using 6 off M6 D nuts and 6 off M6 x 20
Socket counter sunks. Do not finalise bolts or add adhesive

2 Fit 2 off MO0001004 Endcap 40 x 40 black

Step 10 - Assemble outfeed side e
j;"_t‘". | A
clamp {1 v
f fi 1 i
Check fixing holes in D0015213 . Ecr raised 02/08/23 to amend — :
hole depth of 4mm and m5 holes. If holes indicated are not 20mm P TS g
a7 45 2 % Hole Tap M5 x 10 Deep

deep, rework and log rework time

E=—=ri— =

st"g a' mm—— Side Clamp Mounting Block

= MG tomsaerr 1ot
115 kg S5 A4D0015213 4

Step 11 - Assemble rollers

1 Fit 6 off BOO00415 Ball Bearing 20 I/D 32 O/D 7 Long + shields (INA) into 3 0ff DO010061 Datum Roller @40 x 20 . Ensure correct fit is
observed and remedied accordingly using previous stated steps

2 Fit 3 off 20mm external circlips to 3 off DO010060 Roller Shaft @20 x 37.5
3 Fit shaft to roller assembly, ensuring correct fit between shaft and bearing is achieved

4 Fit 1 off BOO01176 Washer : bearing shim to each roller as shown

Page 11/ 14


https://stuga.dokit.app/images/thumb/7/7f/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_104230.png/ia-4cf86944bb2acc1122d5969f6c3a664f-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_104230.png.png
https://stuga.dokit.app/images/thumb/4/4a/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_104325.png/ia-73599cd88509445639b94b919da615ce-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_104325.png.png
https://stuga.dokit.app/images/thumb/c/c0/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_105244.png/ia-1f3a9877f75e841e58123fed83ff6e3d-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_105244.png.png

Page 12 /14


https://stuga.dokit.app/wiki/Fichier:R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_105545.png
https://stuga.dokit.app/images/thumb/c/c6/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_110449.png/ia-f287d03ba1c7b11c7bd3b68826c84549-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_110449.png.png
https://stuga.dokit.app/images/thumb/4/43/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_110347.png/ia-dbe498ffeddecaf4ee47f279ed4974d2-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_110347.png.png
https://stuga.dokit.app/images/thumb/5/5b/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_110334.png/ia-9842b844425bf8b456f23f631f54622f-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_110334.png.png

Step 12 - Attach to cylinder

1 Attach D0O015246 Centre Side Clamp Roller Block to cylinder PO001045 Guide cylinder 25 x 150 as shown using 2 off M6 x 16 socket caps
2 Attach rollers to mount and secure with 3 off Mé x 10 kcp grub screws

3 Fit 2 off P0O001198 Fitting: Speed controller 1/8" x 6mm Elbow to cylinder as shown

Page 13/ 14


https://stuga.dokit.app/images/thumb/c/c7/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_110328.png/ia-fe2c22507404ab944107c70bd610ab15-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_110328.png.png
https://stuga.dokit.app/images/thumb/e/e6/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_111217.png/ia-34782a91042ad2f438ad5a5c0707cb14-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_111217.png.png
https://stuga.dokit.app/images/thumb/d/d6/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_111150.png/ia-f5fa90c9bb0a236b8a0c16544ccfa760-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_111150.png.png
https://stuga.dokit.app/images/thumb/c/c8/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_111617.png/ia-d8c686e6f5d3bd98c8e244a544ae47e8-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_111617.png.png

Step 13 - Attach cylinder to mount

1 Fit 2 off 4mm x 20 roll/spiral pins to indicated holes
2 Attach D0015213 Side Clamp Mounting Block using added 4mm pins to align

3 Use 2 off M5 x 50 socket caps to final fix cylinder to mounting block

Page 14/ 14


https://stuga.dokit.app/images/thumb/6/62/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_111940.png/ia-5416abdb61ff02c9762f25540dcf086f-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_111940.png.png
https://stuga.dokit.app/images/thumb/5/5d/R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_112257.png/ia-5a7939cbc24c14c308fd5f1c1605a6e2-1000px-R0015298_Bench_Assemble_V_notch_Clamps_Screenshot_2023-08-02_112257.png.png

	R0015298 Bench Assemble V notch Clamps
	Contents
	Introduction
	Step 1 - Unless otherwise stated
	Step 2 - Check length of D0015245
	Step 3 - Assemble V notch top clamp mount assembly assembly
	Step 4 - Assemble and fit v notch top clamp cylinder
	Step 5 - Assemble V notch side clamp
	Step 6 - Assemble outfeed clamp top cylinder
	Step 7 - Assemble top clamp roller
	Step 8 - Assemble top clamp roller
	Step 9 - Assemble frame
	Step 10 - Assemble outfeed side clamp
	Step 11 - Assemble rollers
	Step 12 - Attach to cylinder
	Step 13 - Attach cylinder to mount


